Previous Page: 02-70Previous Page Next Page Next Page: 02-72
Part Number Description Quantity Additional Notes Photo Left or Right Hand Steering Left or Right Hand Appears in Stanpart
Hardware Cat?
TKC1000 Top Cover Assembly 1 No Photo 0
JN2108 Hexagon Jam Nut 5/16" UNF x 1/2" Across Flats x 0.190" / 0.180" Thick 1 No Photo 1
WL208 Spring Washer ID 5/16" OD 0.58" 1 No Photo 1
160189 Gearbox Top Cover Steady Strap 1 No Photo 0
HN2008 Plain Nut 5/16" UNF 1/2" AF 0.270"/0.260" Nom Thickness 1 No Photo 1
WP8 Plain Light Washer ID 5/16" OD 0.69" 1 No Photo 1
WL208 Spring Washer ID 5/16" OD 0.58" 1 No Photo 1
HU704 Hex Head Setscrew 1/4" UNF X 1/2" 2 No Photo 1
122653 Screw Set 1 No Photo 0
WL207 Spring Washer ID 1/4" OD 0.58" 2 No Photo 1
106051 Plate Cover 1 No Photo 0
106050 Sealing Ring 3 No Photo 0
127385 Reverse Gear selector 1 No Photo 0
136990 Reverse Selector Plunger 1 No Photo 0
106489 Spring 1 No Photo 0
109401 Distance Piece 1 No Photo 0
156665 Bucket Plug 1 No Photo 0
129780 Actuator 1 No Photo 0
122653 Screw Set 1 No Photo 0
129779 Reverse Select Sleeve 1 No Photo 0
209902 Reverse Selector Shaft 1 No Photo 0
BL24 Steel Ball 3/8" Diameter 1 No Photo 1
155632 Spring 1 No Photo 0
156665 Bucket Plug 1 No Photo 0
122653 Screw Set 1 No Photo 0
127386 1st / 2nd Gear Selector Fork 1 No Photo 0
128066 Selector Shaft 1 No Photo 0
105788 Interlock Washer 1 No Photo 0
BL24 Steel Ball 3/8" Diameter 2 No Photo 1
155632 Spring 1 No Photo 0
156665 Bucket Plug 1 No Photo 0
156373 SHaft Selector Assembly 3rd and Top 1 No Photo 0
127387 3rd/ Top Gear Selector Fork 1 No Photo 0
122653 Screw Set 1 No Photo 0
117811 Sleeve 1 No Photo 0
122653 Screw Set 1 No Photo 0
128063 1st / 2nd Shaft Sleeve 1 No Photo 0
128067 Selector Fork 1 No Photo 0
105758 Washer 1 No Photo 0
104449 Core Plug 3 No Photo 0
WL208 Spring Washer ID 5/16" OD 0.58" 2 No Photo 1
HB872 Hex Head Bolt 5/16" UNC x 2 3/4" 2 No Photo 1
WL208 Spring Washer ID 5/16" OD 0.58" 4 No Photo 1
56370 Screw Set 4 No Photo 0
WL208 Spring Washer ID 5/16" OD 0.58" 2 No Photo 1
HB873 Hex Head Bolt 5/16" UNC x 2 7/8" 2 □ See HB874 for Alternative
No Photo 1
HB874 Hex Head Bolt 5/16" UNC x 3" 2 □ See HB873 for Alternative
No Photo 1
54505 Core Plug 2 No Photo 0
104449 Core Plug 1 No Photo 0

Notes
No notes found for this page



PDF

Valid HTML 4.01 Transitional